NEEWER Rail Bar Vixen Style Dovetail Plate for Telescope

From ¥2,599
Countdown timer
0
Day
00
Hour
00
Min
00
Sec
Ends June 17, 2024 at 2:00 pm
The product discount will be automatically applied once you add it to the cart.
Size

Warranty

All Neewer products carry a 2-Year Warranty and 45-day Return. Learn more at Warranty Policy.

Shipping Policy

Shipping from local warehouse based on your area, normally it takes 2~10 days for the delivery, Learn more at Shipping Policy.

Firmware & Manual

To download the product firmware or manual, please visit our Download Center.

Information

Due to the impact of tariffs and logistics costs, prices vary by location.

⚠️
WARNING:This product can expose you to chemicals including [Lead and Phthalates], which
is [are] known to the State of California to cause cancer. For more information go to
www.P65Warnings.ca.gov.

Description

  • Universal Compatibility- Featuring a Vixen style dovetail at the base, this mounting plate is compatible with any standard vixen style saddle manufactured by various brands
  • Diverse Mounting Points- Two 2.07" (52.6mm) slots are designed for installing balancing equipment. 0.25" (6.4mm) in width, the slots can accommodate M6 and 1/4" screws. Each slot also has two 3/8" threaded holes (M8 countersunk holes) with a spacing of 1.4" (35mm) between each hole in the same slot and 1.76" (44.6mm) between the screw holes in two adjacent slots
  • 6 Pairs of 6.4mm Countersink Holes- There are a total of 12pcs 0.25"/6.4mm holes with a spacing of 0.79"/20mm between each hole in the same slot and 1.57"/40mm between the screw holes in two adjacent slots. One 1/4" threaded hole is also reserved in the center of the back for mounting on any stand with a 1/4" thread
  • Precise Scale Markings- Scale markings on either side help you find a precise position to mount your equipment for astrophotography, celestial observation, night sky watching and stargazing
  • Nonslip Rubber Pads- Soft nonslip rubber pads increase stability between the mounting plate and your device while protecting the device from unwanted scratches. Four safety screws at the bottom can prevent the mounting plate from dropping. (Note: It need to remove two safety stop screws for the saddle that does not support drop in loading)

Specifications

  • Model: QR006
  • Material: Aluminum alloy
  • Mounting Threads: M6, M8, 1/4", 3/8"
  • Dimensions: 6.3" x 1.7" x 0.6" / 160 x 43.5 x 15mm
  • Weight: 6.26oz / 177.5g
  • Model: QR008
  • Material: Aluminum alloy
  • Mounting Threads: M6, M8, 1/4", 3/8"
  • Dimensions: 13.8" x 1.7" x 0.6" / 350 x 43.5 x 15mm
  • Weight: 10.5oz / 297g

Package Contents

  • 1 x Vixen Style Mounting Plate
  • 2 x 3/8" D Ring Screw
  • 4 x 1/4" Hex Socket Screw
  • 4 x M6 Hex Socket Screw
  • 1 x 4mm L Shaped Hex Key
  • 1 x 2.5mm L Shaped Hex Key